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1. Test sample 
1.1 Marking 

Name Plastic French window with turn and tilt leaf, system Spectrum Prestige 86 

mm 

Number 1 piece 

Identification number 26/2015 

Serial number 02 

1.2 Dimensions 
Overall dimension 
(width x height) 
Opening vent dimension 
(width x height) 

(1000x2350) mm 

(930x2275) mm 

Area [m2] 2,35 
Length of air space [m] 6,41 

 

1.3 Technical description 
Frame 68610, manufacturer Spectrum Profiles Kft., Budapest, Hungary 
Casement: 68620, manufacturer Spectrum Profiles Kft., Budapest, Hungary 
Mullion: 68630, manufacturer Spectrum Profiles Kft., Budapest, Hungary 
Reinforcement: Thickness 1,5 - 2 mm: Frame+casement: 150U3527, mullion: 200O3419 
Weather stripping: Inner, central and outer gasket, Dekompression frame - two openings of 

sealing 
Glazing: (4-12-4-12-4) mm, spacer: AL 

Glazing bead 68642 
Hardware: Hardware ROTO NT with safety device (catches with length of 260 mm) 

Location of latch hardware: in zero position.. 

 

2. Sampling 
2.1 Test sampling 

Sampling report Sampling was not realized 

 
2.2 Delivery of test sample to the test laboratory 

Date of receipt of the 
test sample 

04.12.2015 

 

3. Tests results 

3.1 Time for tests 

Start of testing 08.12.2015 
End of testing 08.12.2015 

3.2 Summary of test results 

The test results are listed in the individual protocols, which are annexed to this test report. 
 

Characteristic Test method Test result 
Serial number of 

sub-protocol 

Resistance to wind 
load 

 
EN 12211 

the greatest value of the relative frontal 
deflection of the casement in pressure 

 p = 1 600 Pa is 0,0013 

 
01 

Watertightness EN 1027 
without water penetration 

at a pressure  p = 600 Pa 
02 

 
Air permeability 

 

EN 1026 

Reference air permeability 

at a pressure p = 100 Pa 
VA = 0,53 m3/(hm2) 
VL= 0,19 m3/(hm) 

 

03 
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Sub-protocol 
No. 810/20/0090/15 - 01 

1. Test 

1.1 Name 

Air permeability 

1.2 Test method 

EN 1026: 2001 Windows and doors. Air permeability. Test method 

 

2. Course of test 

2.1 Testing equipment and meters 

Testing equipment SZ-01/24 K. Schulten, KS MSD DIGITAL 

Calibration certificates T - 1267/2014, T - 1268A/2014, T - 1268B/2014 

Meters DL-19/24, DL-20/24 a DL-21/24 

Calibration certificates K 021.1/0684/11, K 021.1/0683/11, K 021.1/0682/11 

 
2.2 Test conditions 

Air temperature 20 °C 

Relative air humidity 50 % 

 
 

2.3 Preparation of specimen 

Test sample was mounted in an additional frame that was supplied by customer 
 

2.4 Involved personnel 

Michal Beleš, 

 
3. Test results 

Median value found in the pressure and vacuum 
 

Marking of 
samples 

Reference air 
permeability 

Pressure/vacuum p (Pa) 

50 100 150 200 250 300 450 600 

 

Sample 01 
VL [m

3
h

-1
m

-1
] 0,09 0,19 0,26 0,33 0,37 0,38 0,56 1,51 

VA [m
3
h

-1
m

-2
] 0,24 0,53 0,71 0,89 1,02 1,04 1,53 4,12 

Enlarged uncertainty of measurement at k =2: U = 1,3 % 

 
 
 
 
 
 
 
 
 
 
 
 

Key 

 
 

 
hinge 

closure - stop 

 
 
 
 
 

Figure No.1 Position of closure elements during the test 
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Figure No.2 Reference air permeability VL Figure No.3 Reference air permeability VA 

 

Bratislava 21.12.2015 

 
Prepared: Ing. Ján Remiar 
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Sub-protocol 
No. 810/20/0090/15 - 02 

1. Test 

1.1 Name 

Resistance to wind load 

 
1.2 Test method 

EN 12211: 2001 Windows and doors. Resistance to wind load. Test method 

 
2. Course of test 

2.1 Testing equipment and meters 

Testing equipment SZ-01/24 K. Schulten, KS MSD DIGITAL 

Calibration certificates T - 1267/2014, T - 1268A/2014, T - 1268B/2014 

Meters DL-19/24, DL-20/24 a DL-21/24 

Calibration certificates K 021.1/0684/11, K 021.1/0683/11, K 021.1/0682/11 

T - 1267/2014, T - 1268A/2014, T - 1268B/2014 

2.2 Test conditions 

Air temperature 20°C 

Relative air humidity 50% 

 

 
2.3 Preparation of specimen 

Test sample was mounted in an additional frame that was supplied by customer 

2.4 Involved personnel 

Michal Beleš, 

 
3. Test results 

 

Test pressure 
(Pa) 

 

P1 = 
 

± 1 600 
 

P2 = 
 

± 800 
 

P3 = 
 

± 2 400 

 
Marking of 
samples 

Measur 
ing 

point 

Frontal 
change of 
position 

(mm) 

Frontal deflection 
(mm) 

Relative frontal 
deflection (mm) 

Marking of samples 

+ P1 - P1 + P1 - P1 + P1 - P1 

 
 

Sample 02 

 
B 

 
1 600 

 
4,63 

 
4,08 

 
1,00 

 
1,26 

 
0,0010 

 
0,0013 

Enlarged uncertainty of measurement at k = 2: U = 1,26 % 

 
Marking of 
samples 

Test at repeated pressure P2 Safety test at pressure P3 

 

Sample 02 

without visible deformation of the 
distance of 1 m in natural light and 

without deterioration in function 

the test sample remained closed without destruction 
of any part of the test sample 
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Key 

hinge 

                   closure - stop 

A, B, C AC = 930 mm 

. measuring points 

Figure No.1 Position of closure elements and measuring points during the test 

Air permeability – before resistance to wind load 

Median value found in the pressure and vacuum 
 

Marking 
of 
samples 

Reference air 
permeability 

Pressure/vacuum p (Pa) 

50 100 150 200 250 300 450 600 

 

Sample 02 
VL [m

3
h

-1
m

-1
] 0,21 0,41 0,52 0,61 0,69 0,78 1,12 1,84 

VA [m
3
h

-1
m

-2
] 0,34 0,65 0,82 0,96 1,09 1,23 1,77 2,91 

Enlarged uncertainty of measurement at k = 2: U=1,3% 

Figure No. 2 Reference air permeability VL Figure No. 3 Reference air permeability VA 

 

Air permeability – before resistance to wind load 
Median value found in the pressure and vacuum 
Marking of 
samples 

Reference 
air 

permeability 

Pressure/vacuum p (Pa) 

50 100 150 200 250 300 450 600 

 
Sample 02 

VL [m
3
h

-1
m

-1
] 0,24 0,40 0,51 0,62 0,71 0,84 1,45 2,54 

VA [m
3
h

-1
m

-2
] 0,38 0,63 0,81 0,97 1,12 1,32 2,28 4,01 

Enlarged uncertainty of measurement at k = 2: U=1,3% 
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Figure No. 2 Reference air permeability VL Figure No. 3 Reference air permeability VA 

 
 

Bratislava 21.12.2015 

 
Prepared by: Ing. Ján Remiar 
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Sub-protocol 
No. 810/20/0090/15 - 03 

1. Test 

1.1 Name 

Watertightness 

1.2 Test method 

EN 1027: 2001 Windows and doors. Watertightness. Test method 

 
2. Course of test 

2.1 Testing equipment and meters 

Testing equipment SZ-01/24 K. Schulten KS MSD DIGITAL 

Calibration certificates T - 1267/2014, T - 1268A/2014, T - 1268B/2014 

Meters ČF - 02/24 

Calibration certificates 0163/312.04/14 

2.2 Test conditions 

Air temperature 20 °C 

Relative air humidity 50 % 

 
2.3 Preparation of specimen 

Test sample was mounted in an additional frame that was supplied by customer. 

 
2.4 Involved personnel 

Michal Beleš 

 
3. Test results 

Water penetration time 

Marking of 
samples 

Pressure p [Pa] / Water penetration time t [min] 

0 50 100 150 200 250 300 450 600   

Sample 02 - - - - - - - - -   

 
 
 
 
 
 
 
 
 
 

Key 

hinge 

                closure - stop 

water penetration - dropping 

water penetration - flowing 
 

Figure No.1 Position of closure elements and water penetration during the test 

Bratislava 21.12.2015 

Prepared by: Ing. Ján Remiar 
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Proposal for the classification 

Technická 5 

821 04 Bratislava 

 
 

1. Product 
1.1 Name 

Product: Plastic French window with turn and tilt leaf, system Spectrum Prestige 

86 mm 
 
 

1.2 Dimensions 

Overall dimension 

(width x height) 

 
 

(1000x2350) mm 

 

 

2. Classification standards 

EN 12208: 1999 Windows and doors. Watertightness. Classification 

EN 12210: 1999 Windows and doors. Resistance to wind load. Classification 

EN 12207: 1999 Windows and doors. Air permeability. Classification 

 

3. Values and classes of the product 

Characteristic Value and class 

Watertightness class 4 

Resistance to wind load class C4 

Air permeability class 9A 

 
 

Bratislava 21.12.2015 

 
Prepared by: Ing. Ján Remiar 
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Picture No. 1 Frame - casement Picture No. 2 Casement - mullion 
 

Frame Casement Mullion 

  

Reinforcement frame, casement Reinforcement mullion 
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1. Test sample 
1.1 Marking 

Name Plastic window with turn and tilt leaf and fixed fanlight, system Spectrum 

Prestige 86 mm 

Number 1 piece 

Identification number 26/2015 

Serial number 01 

1.2 Dimensions 
Overall dimension 
(width x height) 
Opening vent dimension 
(width x height) 

(1200x2400) mm 

(1120x1150) mm 

Area [m2] 2,88 
Length of air space [m] 4,54 

 

1.3 Technical description 
Frame 68610, manufacturer Spectrum Profiles Kft., Budapest, Hungary 
Casement: 68620, manufacturer Spectrum Profiles Kft., Budapest, Hungary 
Mullion: 68630, manufacturer Spectrum Profiles Kft., Budapest, Hungary 
Reinforcement: Thickness 1,5 - 2 mm: Frame+casement: 150U3527, mullion: 200O3419 
Weather stripping: Inner, central and outer gasket, Dekompression frame - two openings of 

sealing 
Glazing: (4-12-4-12-4) mm, spacer: AL 

Glazing bead 68642 
Hardware: Hardware WINKHAUS CONCEPT with safety device (catches with length of 

260 mm) Location of latch hardware: in zero position.. 

 

2. Sampling 
2.1 Test sampling 

Sampling report Sampling was not realized 

 
2.2 Delivery of test sample to the test laboratory 

Date of receipt of the 
test sample 

09.08.2015 

 

3. Tests results 

3.1 Time for tests 

Start of testing 10.08.2015 
End of testing 10.08.2015 

3.2 Summary of test results 

The test results are listed in the individual protocols, which are annexed to this test report. 
 

Characteristic Test method Test result 
Serial number of 

sub-protocol 

Resistance to wind 
load 

 
EN 12211 

the greatest value of the relative frontal 
deflection of the casement in pressure 

 p = 1 600 Pa is 0,0017 

 
01 

Watertightness EN 1027 
without water penetration 

at a pressure  p = 600 Pa 
02 

 
Air permeability 

 

EN 1026 

Reference air permeability 

at a pressure p = 100 Pa 
VA = 0,65 m3/(hm2) 
VL= 0,41 m3/(hm) 

 

03 
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Sub-protocol 
No. 810/20/0089/15 - 01 

1. Test 

1.1 Name 

Air permeability 

1.2 Test method 

EN 1026: 2001 Windows and doors. Air permeability. Test method 

 

2. Course of test 

2.1 Testing equipment and meters 

Testing equipment SZ-01/24 K. Schulten, KS MSD DIGITAL 

Calibration certificates T - 1267/2014, T - 1268A/2014, T - 1268B/2014 

Meters DL-19/24, DL-20/24 a DL-21/24 

Calibration certificates K 021.1/0684/11, K 021.1/0683/11, K 021.1/0682/11 

 
2.2 Test conditions 

Air temperature 20 °C 

Relative air humidity 50 % 

 
 

2.3 Preparation of specimen 

Test sample was mounted in an additional frame that was supplied by customer 
 

2.4 Involved personnel 

Michal Beleš, 

 
3. Test results 

Median value found in the pressure and vacuum 
 

Marking of 
samples 

Reference air 
permeability 

Pressure/vacuum p (Pa) 

50 100 150 200 250 300 450 600 

 

Sample 01 
VL [m

3
h

-1
m

-1
] 0,21 0,41 0,52 0,61 0,69 0,78 1,12 1,84 

VA [m
3
h

-1
m

-2
] 0,34 0,65 0,82 0,96 1,09 1,23 1,77 2,91 

Enlarged uncertainty of measurement at k =2: U = 1,3 % 

 
 
 
 
 
 
 
 
 
 
 
 

Key 

 
 

 
hinge 

closure - stop 

 
 
 
 
 

Figure No.1 Position of closure elements during the test 
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Figure No.2 Reference air permeability VL Figure No.3 Reference air permeability VA 

 

Bratislava 21.12.2015 

 
Prepared: Ing. Ján Remiar 
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Sub-protocol 
No. 810/20/0090/15 - 02 

1. Test 

1.1 Name 

Resistance to wind load 

 
1.2 Test method 

EN 12211: 2001 Windows and doors. Resistance to wind load. Test method 

 
2. Course of test 

2.1 Testing equipment and meters 

Testing equipment SZ-01/24 K. Schulten, KS MSD DIGITAL 

Calibration certificates T - 1267/2014, T - 1268A/2014, T - 1268B/2014 

Meters DL-19/24, DL-20/24 a DL-21/24 

Calibration certificates K 021.1/0684/11, K 021.1/0683/11, K 021.1/0682/11 

T - 1267/2014, T - 1268A/2014, T - 1268B/2014 

2.2 Test conditions 

Air temperature 20°C 

Relative air humidity 50% 

 

 
2.3 Preparation of specimen 

Test sample was mounted in an additional frame that was supplied by customer 

2.4 Involved personnel 

Michal Beleš, 

 
3. Test results 

 

Test pressure 
(Pa) 

 

P1 = 
 

± 1 600 
 

P2 = 
 

± 800 
 

P3 = 
 

± 2 400 

 
Marking of 
samples 

Measur 
ing 

point 

Frontal 
change of 
position 

(mm) 

Frontal deflection 
(mm) 

Relative frontal 
deflection (mm) 

Marking of samples 

+ P1 - P1 + P1 - P1 + P1 - P1 

 
 

Sample 02 

 
B 

 
1 600 

 
4,63 

 
4,08 

 
1,00 

 
1,26 

 
0,0010 

 
0,0013 

Enlarged uncertainty of measurement at k = 2: U = 1,26 % 

 
Marking of 
samples 

Test at repeated pressure P2 Safety test at pressure P3 

 

Sample 02 

without visible deformation of the 
distance of 1 m in natural light and 

without deterioration in function 

the test sample remained closed without destruction 
of any part of the test sample 
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Key 

hinge 

                   closure - stop 

A, B, C AC = 930 mm 

. measuring points 

Figure No.1 Position of closure elements and measuring points during the test 

Air permeability – before resistance to wind load 

Median value found in the pressure and vacuum 
 

Marking 
of 
samples 

Reference air 
permeability 

Pressure/vacuum p (Pa) 

50 100 150 200 250 300 450 600 

 

Sample 02 
VL [m

3
h

-1
m

-1
] 0,21 0,41 0,52 0,61 0,69 0,78 1,12 1,84 

VA [m
3
h

-1
m

-2
] 0,34 0,65 0,82 0,96 1,09 1,23 1,77 2,91 

Enlarged uncertainty of measurement at k = 2: U=1,3% 

Figure No. 2 Reference air permeability VL Figure No. 3 Reference air permeability VA 

 

Air permeability – before resistance to wind load 
Median value found in the pressure and vacuum 
Marking of 
samples 

Reference 
air 

permeability 

Pressure/vacuum p (Pa) 

50 100 150 200 250 300 450 600 

 
Sample 02 

VL [m
3
h

-1
m

-1
] 0,24 0,40 0,51 0,62 0,71 0,84 1,45 2,54 

VA [m
3
h

-1
m

-2
] 0,38 0,63 0,81 0,97 1,12 1,32 2,28 4,01 

Enlarged uncertainty of measurement at k = 2: U=1,3% 
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Figure No. 2 Reference air permeability VL Figure No. 3 Reference air permeability VA 

 
 

Bratislava 21.12.2015 

 
Prepared by: Ing. Ján Remiar 
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Sub-protocol 
No. 810/20/0089/15 - 03 

1. Test 

1.1 Name 

Watertightness 

1.2 Test method 

EN 1027: 2001 Windows and doors. Watertightness. Test method 

 
2. Course of test 

2.1 Testing equipment and meters 

Testing equipment SZ-01/24 K. Schulten KS MSD DIGITAL 

Calibration certificates T - 1267/2014, T - 1268A/2014, T - 1268B/2014 

Meters ČF - 02/24 

Calibration certificates 0163/312.04/14 

2.2 Test conditions 

Air temperature 20 °C 

Relative air humidity 50 % 

 
2.3 Preparation of specimen 

Test sample was mounted in an additional frame that was supplied by customer. 

 
2.4 Involved personnel 

Michal Beleš 

 
3. Test results 

Water penetration time 

Marking of 
samples 

Pressure p [Pa] / Water penetration time t [min] 

0 50 100 150 200 250 300 450 600   

Sample 01 - - - - - - - - -   

 
 
 
 
 
 
 
 
 
 

Key 
 
 

 

 
 

 

 
hinge 

closure - stop 

water penetration - dropping 

water penetration - flowing 

Figure No.1 Position of closure elements and water penetration during the test 
 

Bratislava 21.12.2015 
 

Prepared by: Ing. Ján Remiar 
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Proposal for the classification 

Technická 5 

821 04 Bratislava 

 
 

1. Product 
1.1 Name 

Product: Plastic window with turn and tilt leaf and fixed fanlight, system Spectrum 

Prestige 86 mm 
 
 

1.2 Dimensions 

Overall dimension 

(width x height) 

 
 

(1200x2400) mm 

 

 

2. Classification standards 

EN 12208: 1999 Windows and doors. Watertightness. Classification 

EN 12210: 1999 Windows and doors. Resistance to wind load. Classification 

EN 12207: 1999 Windows and doors. Air permeability. Classification 

 

3. Values and classes of the product 

Characteristic Value and class 

Watertightness class 4 

Resistance to wind load class C4 

Air permeability class 9A 

 
 

Bratislava 21.12.2015 

 
Prepared by: Ing. Ján Remiar 
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Drawing - vertical cut of frame and casement profile Technická 5 

821 04 Bratislava 

 
 
 

  
 
 

Picture No. 1 Frame - casement Picture No. 2 Casement - mullion 
 

Frame Casement Mullion 

  

Reinforcement frame, casement Reinforcement mullion 
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Testing laboratory of materials and 

products 

Notified body 1478 Number of copies: 3 

Copy No.: 

 
 
 

 
 Test method 

EN 1027: 2000 

Windows and doors. Watertightness. Test method 

Manufacturer: WINK TRADE, s.r.o. EN 12211: 2000 

 Priemyselná 8, 971 01 Prievidza , Slovakia Windows and doors. Resistance to wind load. Test 
method 

Manufacturing plant: WINK TRADE, s.r.o. EN 1026: 2000 

 Priemyselná 8, 971 01 Prievidza, Slovakia Windows and doors. Air permeability. Test method 

Customer: WINK TRADE, s.r.o. 
 

  Priemyselná 8, 971 01 Prievidza, Slovakia Figuration 
 

Product: Plastic window 

 
System: Spectrum Prestige 86 mm 

 
Product: Plastic French window double leaf with one 

turn and tilt leaf and one side-hung leaf 
 

Overall dimensions: (1500x2200) mm 
(width x height): 

 
 
 
 
 
 

 Purpose of tests 
On the basis of order no. TR 006/15 dated 
29.05.2015 
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Prepared by: Authorized by: 3. Test Results 
  Number of pages: 11 
  Number of pages of annexes: 08 

Annexes: 
Ing. Ján Remiar Mgr. Tibor Skákala 01 to 03 Sub - protocol 

Product specialist Head of the Testing Laboratory 
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05 Sketch 
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1. Test sample 
1.1 Marking 

Name Plastic French window double leaf with one turn and tilt leaf and one side- 

hung leaf, system Spectrum Prestige 86 mm 

Number 1 piece 

Identification number 26/2015 

Serial number 04 

1.2 Dimensions 
Overall dimension 
(width x height) 
Opening vent dimension 
(width x height) 

(1500x2200) mm 

2x(705x2120) mm 

Area [m2] 3,30 
Length of air space [m] 9,18 

 

1.3 Technical description 
Frame 68610, manufacturer Spectrum Profiles Kft., Budapest, Hungary 
Casement: 68620, manufacturer Spectrum Profiles Kft., Budapest, Hungary 
Mullion: 68630, manufacturer Spectrum Profiles Kft., Budapest, Hungary 
Reinforcement: Thickness 1,5 - 2 mm: Frame+casement: 150U3527, mullion: 200O3225 
Weather stripping: Inner, central and outer gasket, Dekompression frame - two openings of 

sealing 
Glazing: (4-12-4-12-4) mm, spacer: AL 

Glazing bead 68642 
Hardware: Hardware ROTO NT with safety device (catches with length of 260 mm) 

Location of latch hardware: in zero position.. 

 

2. Sampling 
2.1 Test sampling 

Sampling report Sampling was not realized 

 
2.2 Delivery of test sample to the test laboratory 

Date of receipt of the 
test sample 

04.12.2015 

 

3. Tests results 

3.1 Time for tests 

Start of testing 12.12.2015 
End of testing 12.12.2015 

3.2 Summary of test results 

The test results are listed in the individual protocols, which are annexed to this test report. 
 

Characteristic Test method Test result 
Serial number of 

sub-protocol 

Resistance to wind 
load 

 
EN 12211 

the greatest value of the relative frontal 
deflection of the casement in pressure 

 p = 1 200 Pa is 0,0030 

 
01 

Watertightness EN 1027 
without water penetration 

at a pressure  p = 600 Pa 
02 

 
Air permeability 

 

EN 1026 

Reference air permeability 

at a pressure p = 100 Pa 
VA = 0,90 m3/(hm2) 
VL= 0,33 m3/(hm) 

 

03 
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Distribution list 

Copy No. 1 Customer (in Slovak language) 

Copy No. 2 Customer (in English language) 

Copy No. 3 LIGNOTESTING, a.s., (in Slovak language) 
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Sub-protocol 
No. 810/20/0092/15 - 01 

1. Test 

1.1 Name 

Air permeability 

1.2 Test method 

EN 1026: 2001 Windows and doors. Air permeability. Test method 

 

2. Course of test 

2.1 Testing equipment and meters 

Testing equipment SZ-01/24 K. Schulten, KS MSD DIGITAL 

Calibration certificates T - 1267/2014, T - 1268A/2014, T - 1268B/2014 

Meters DL-19/24, DL-20/24 a DL-21/24 

Calibration certificates K 021.1/0684/11, K 021.1/0683/11, K 021.1/0682/11 

 
2.2 Test conditions 

Air temperature 20 °C 

Relative air humidity 50 % 

 
 

2.3 Preparation of specimen 

Test sample was mounted in an additional frame that was supplied by customer 
 

2.4 Involved personnel 

Michal Beleš, 

 
3. Test results 

Median value found in the pressure and vacuum 
 

Marking of 
samples 

Reference air 
permeability 

Pressure/vacuum p (Pa) 

50 100 150 200 250 300 450 600 

 

Sample 01 
VL [m

3
h

-1
m

-1
] 0,22 0,33 0,41 0,44 0,53 0,63 0,96 1,34 

VA [m
3
h

-1
m

-2
] 0,60 0,90 1,13 1,23 1,48 1,75 2,68 3,72 

Enlarged uncertainty of measurement at k =2: U = 1,3 % 

 
 
 
 
 
 
 
 
 
 
 
 

Key 

 
 

 
hinge 

closure - stop 

 
 
 
 
 

Figure No.1 Position of closure elements during the test 
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Figure No.2 Reference air permeability VL Figure No.3 Reference air permeability VA 

 

Bratislava 21.12.2015 

 
Prepared: Ing. Ján Remiar 
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Sub-protocol 
No. 810/20/0092/15 - 02 

1. Test 

1.1 Name 

Resistance to wind load 

 
1.2 Test method 

EN 12211: 2001 Windows and doors. Resistance to wind load. Test method 

 
2. Course of test 

2.1 Testing equipment and meters 

Testing equipment SZ-01/24 K. Schulten, KS MSD DIGITAL 

Calibration certificates T - 1267/2014, T - 1268A/2014, T - 1268B/2014 

Meters DL-19/24, DL-20/24 a DL-21/24 

Calibration certificates K 021.1/0684/11, K 021.1/0683/11, K 021.1/0682/11 

T - 1267/2014, T - 1268A/2014, T - 1268B/2014 

2.2 Test conditions 

Air temperature 20°C 

Relative air humidity 50% 

 

 
2.3 Preparation of specimen 

Test sample was mounted in an additional frame that was supplied by customer 

2.4 Involved personnel 

Michal Beleš, 

 
3. Test results 

 

Test pressure 
(Pa) 

 

P1 = 
 

± 1 200 
 

P2 = 
 

± 600 
 

P3 = 
 

± 1 800 

 
Marking of 
samples 

Measur 
ing 

point 

Frontal 
change of 
position 

(mm) 

Frontal deflection 
(mm) 

Relative frontal 
deflection (mm) 

Marking of samples 

+ P1 - P1 + P1 - P1 + P1 - P1 

 
 

Sample 04 

B 1 200 9,15 8,64 6,07 6,3 0,0028 0,0030 

E 1 200 6,04 5,79 1,79 2,05 0,0025 0,0029 

Enlarged uncertainty of measurement at k = 2: U = 1,26 % 

 
Marking of 
samples 

Test at repeated pressure P2 Safety test at pressure P3 

 

Sample 04 

without visible deformation of the 
distance of 1 m in natural light and 

without deterioration in function 

the test sample remained closed without destruction 
of any part of the test sample 
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Key 

hinge 

                   closure - stop 

A, B, C AC = 930 mm 

. measuring points 

 
Figure No.1 Position of closure elements and measuring points during the test 

Air permeability – before resistance to wind load 

Median value found in the pressure and vacuum 
 

Marking 
of 
samples 

Reference air 
permeability 

Pressure/vacuum p (Pa) 

50 100 150 200 250 300 450 600 

 

Sample 04 
VL [m

3
h

-1
m

-1
] 0,22 0,33 0,41 0,44 0,53 0,63 0,96 1,34 

VA [m
3
h

-1
m

-2
] 0,60 0,90 1,13 1,23 1,48 1,75 2,68 3,72 

Enlarged uncertainty of measurement at k = 2: U=1,3% 

Figure No. 2 Reference air permeability VL Figure No. 3 Reference air permeability VA 

 

Air permeability – before resistance to wind load 
Median value found in the pressure and vacuum 

Marking of 
samples 

Reference 
air 

permeability 

Pressure/vacuum p (Pa) 

50 100 150 200 250 300 450 600 

 

Vzorka 01 
VL [m

3
h

-1
m

-1
] 0,18 0,28 0,35 0,38 0,45 0,56 0,91 1,32 

VA [m
3
h

-1
m

-2
] 0,49 0,77 0,98 1,05 1,24 1,55 2,53 3,67 

Enlarged uncertainty of measurement at k = 2: U=1,3% 
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Figure No. 2 Reference air permeability VL Figure No. 3 Reference air permeability VA 

 
 

Bratislava 21.12.2015 

 
Prepared by: Ing. Ján Remiar 
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Sub-protocol 
No. 810/20/0092/15 - 03 

1. Test 

1.1 Name 

Watertightness 

1.2 Test method 

EN 1027: 2001 Windows and doors. Watertightness. Test method 

 
2. Course of test 

2.1 Testing equipment and meters 

Testing equipment SZ-01/24 K. Schulten KS MSD DIGITAL 

Calibration certificates T - 1267/2014, T - 1268A/2014, T - 1268B/2014 

Meters ČF - 02/24 

Calibration certificates 0163/312.04/14 

2.2 Test conditions 

Air temperature 20 °C 

Relative air humidity 50 % 

 
2.3 Preparation of specimen 

Test sample was mounted in an additional frame that was supplied by customer. 

 
2.4 Involved personnel 

Michal Beleš 

 
3. Test results 

Water penetration time 

Marking of 
samples 

Pressure p [Pa] / Water penetration time t [min] 

0 50 100 150 200 250 300 450 600   

Sample 04 - - - - - - - - -   

 
 
 
 
 
 
 
 
 
 

Key 

hinge 

                closure - stop 

water penetration - dropping 

water penetration - flowing 

Figure No.1 Position of closure elements and water penetration during the test 

Bratislava 21.12.2015 

Prepared by: Ing. Ján Remiar 
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Testing laboratory of materials and 

products 

Notified body 1478 Number of copies: 3 

Copy No.: 

 
 
 
 
 

 
 Test method 

EN 1027: 2000 
Windows and doors. Watertightness. Test method 

Manufacturer: WINK TRADE, s.r.o. EN 12211: 2000 

 Priemyselná 8, 971 01 Prievidza , Slovakia Windows and doors. Resistance to wind load. Test 
method 

Manufacturing plant: WINK TRADE, s.r.o. EN 1026: 2000 

 Priemyselná 8, 971 01 Prievidza, Slovakia Windows and doors. Air permeability. Test method 

Customer: WINK TRADE, s.r.o. 
 

  Priemyselná 8, 971 01 Prievidza, Slovakia Figuration 
 

Product: Plastic window 
 

System: Spectrum Prestige 86 mm 
 

Product: Plastic window with three turn and tilt leafs 

 
 

Overall dimensions: (2600x1500) mm 
(width x height): 

 
 

 
Purpose of tests 
On the basis of order no. TR 006/15 dated 
29.05.2015 

 

Contents 

Bratislava 21.12.2015 1. Test sample 
2. Sampling 

Prepared by: Authorized by: 3. Test Results 

Number of pages: 11 

Number of pages of annexes: 08 
Annexes: 

Ing. Ján Remiar Mgr. Tibor Skákala 01 to 03 Sub - protocol 

Product specialist Head of the Testing Laboratory 
04 For classification 

05 Sketch 
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The test results do not substitute other documents demanding by a state expert supervision. 

 

 
LIGNOTESTING, a.s. 
Technická 5 

821 04 Bratislava 

 

 
Autorizovaná osoba SK02 
Notifikovaná osoba 1478 

Skúšobné laboratórium 
akreditované SNAS 
Reg. No. 104/S-331 

 

 
Zápis v Obchodnom registri 
Okresného súdu Bratislava I, 

oddiel Sa, vložka č. 1737/B /B 
IČO: 35745924 
IČ DPH: SK2020220180 

 

 
Tel: ++421/2/43632957 

e-mail: lti@lignotesting.sk 
http://www.lignotesting.sk 

 

 
Tatra banka, a.s. 
č. ú: 2621010841/1100 
IBAN: SK64 1100 0000 0026 2101 0841 
Swift(BIC): TATR SK BX 

mailto:lti@lignotesting.sk
http://www.lignotesting.sk/


Test Report No. 810/20/0091/15 
Page 2 - 3 
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1. Test sample 
1.1 Marking 

Name Plastic window with three turn and tilt leafs, system Spectrum Prestige 86 

mm 

Number 1 piece 

Identification number 26/2015 

Serial number 03 

1.2 Dimensions 
Overall dimension 
(width x height) 
Opening vent dimension 
(width x height) 

(2600x1500) mm 

(795x1420) mm, (840x1420) mm, (845x1420) mm 

Area [m2] 3,90 
Length of air space [m] 12,060 

 

1.3 Technical description 
Frame 68610, manufacturer Spectrum Profiles Kft., Budapest, Hungary 
Casement: 68620, manufacturer Spectrum Profiles Kft., Budapest, Hungary 
Mullion: 68630, 68631 manufacturer Spectrum Profiles Kft., Budapest, Hungary 

Reinforcement: Thickness 1,5 - 2 mm: Frame+casement: 150U3527, mullion: 200O3225, 
200O3419 

Weather stripping: Inner, central and outer gasket, Dekompression frame - two openings of 
sealing 

Glazing: (4-12-4-12-4) mm, spacer: AL 

Glazing bead 68642 
Hardware: Hardware ROTO NT with safety device (catches with length of 260 mm) 

Location of latch hardware: in zero position.. 

 

2. Sampling 
2.1 Test sampling 

Sampling report Sampling was not realized 

 
2.2 Delivery of test sample to the test laboratory 

Date of receipt of the 
test sample 

04.12.2015 

 

3. Tests results 

3.1 Time for tests 

Start of testing 11.12.2015 
End of testing 11.12.2015 

3.2 Summary of test results 

The test results are listed in the individual protocols, which are annexed to this test report. 
 

Characteristic Test method Test result 
Serial number of 

sub-protocol 

Resistance to wind 
load 

 
EN 12211 

the greatest value of the relative frontal 
deflection of the casement in pressure 

 p = 1 600 Pa is 0,0023 

 
01 

Watertightness EN 1027 
without water penetration 

at a pressure  p = 600 Pa 
02 

 
Air permeability 

 

EN 1026 

Reference air permeability 

at a pressure p = 100 Pa 

VA = 1,11 m3/(hm2) 
VL= 0,36 m3/(hm) 

 

03 
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Sub-protocol 
No. 810/20/0091/15 - 01 

1. Test 

1.1 Name 

Air permeability 

1.2 Test method 

EN 1026: 2001 Windows and doors. Air permeability. Test method 

 

2. Course of test 

2.1 Testing equipment and meters 

Testing equipment SZ-01/24 K. Schulten, KS MSD DIGITAL 

Calibration certificates T - 1267/2014, T - 1268A/2014, T - 1268B/2014 

Meters DL-19/24, DL-20/24 a DL-21/24 

Calibration certificates K 021.1/0684/11, K 021.1/0683/11, K 021.1/0682/11 

 
2.2 Test conditions 

Air temperature 20 °C 

Relative air humidity 50 % 

 
 

2.3 Preparation of specimen 

Test sample was mounted in an additional frame that was supplied by customer 
 

2.4 Involved personnel 

Michal Beleš, 

 
3. Test results 

Median value found in the pressure and vacuum 
 

Marking of 
samples 

Reference air 
permeability 

Pressure/vacuum p (Pa) 

50 100 150 200 250 300 450 600 

 

Sample 01 
VL [m

3
h

-1
m

-1
] 0,23 0,36 0,51 0,73 0,98 1,13 1,98 2,29 

VA [m
3
h

-1
m

-2
] 0,71 1,11 1,59 2,24 3,02 3,48 6,14 7,07 

Enlarged uncertainty of measurement at k =2: U = 1,3 % 

 
 
 
 
 
 
 
 
 
 
 
 

Key 

hinge 

                closure - stop 
 

Figure No.1 Position of closure elements during the test 
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Figure No.2 Reference air permeability VL Figure No.3 Reference air permeability VA 

 

Bratislava 21.12.2015 

 
Prepared: Ing. Ján Remiar 
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Sub-protocol 
No. 810/20/0091/15 - 02 

1. Test 

1.1 Name 

Resistance to wind load 

 
1.2 Test method 

EN 12211: 2001 Windows and doors. Resistance to wind load. Test method 

 
2. Course of test 

2.1 Testing equipment and meters 

Testing equipment SZ-01/24 K. Schulten, KS MSD DIGITAL 

Calibration certificates T - 1267/2014, T - 1268A/2014, T - 1268B/2014 

Meters DL-19/24, DL-20/24 a DL-21/24 

Calibration certificates K 021.1/0684/11, K 021.1/0683/11, K 021.1/0682/11 

T - 1267/2014, T - 1268A/2014, T - 1268B/2014 

2.2 Test conditions 

Air temperature 20°C 

Relative air humidity 50% 

 

 
2.3 Preparation of specimen 

Test sample was mounted in an additional frame that was supplied by customer 

2.4 Involved personnel 

Michal Beleš, 

 
3. Test results 

 

Test pressure 
(Pa) 

 

P1 = 
 

± 1 600 
 

P2 = 
 

± 800 
 

P3 = 
 

± 2 400 

 
Marking of 
samples 

Measur 
ing 

point 

Frontal 
change of 
position 

(mm) 

Frontal deflection 
(mm) 

Relative frontal 
deflection (mm) 

Marking of samples 

+ P1 - P1 + P1 - P1 + P1 - P1 

 
 

Sample 03 

B 1 600 4,22 3,30 3,30 2,67 0,0023 0,0018 

E 1600 5,24 4,12 2,57 2,40 0,0018 0,0017 

Enlarged uncertainty of measurement at k = 2: U = 1,26 % 

 
Marking of 
samples 

Test at repeated pressure P2 Safety test at pressure P3 

 

Sample 03 

without visible deformation of the 
distance of 1 m in natural light and 

without deterioration in function 

the test sample remained closed without destruction 
of any part of the test sample 
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Key 

hinge 

                   closure - stop 

A, B, C AC = 1420 mm 

D, E, F DF = 1420 mm 

. measuring points 

Figure No.1 Position of closure elements and measuring points during the test 

Air permeability – before resistance to wind load 

Median value found in the pressure and vacuum 
 

Marking 
of 
samples 

Reference air 
permeability 

Pressure/vacuum p (Pa) 

50 100 150 200 250 300 450 600 

 

Sample 03 
VL [m

3
h

-1
m

-1
] 0,23 0,36 0,51 0,73 0,98 1,13 1,98 2,29 

VA [m
3
h

-1
m

-2
] 0,71 1,11 1,59 2,24 3,02 3,48 6,14 7,07 

Enlarged uncertainty of measurement at k = 2: U=1,3% 

Figure No. 2 Reference air permeability VL Figure No. 3 Reference air permeability VA 

 

Air permeability – before resistance to wind load 
Median value found in the pressure and vacuum 

Marking of 
samples 

Reference 
air 

permeability 

Pressure/vacuum p (Pa) 

50 100 150 200 250 300 450 600 

 
Sample 03 

VL [m
3
h

-1
m

-1
] 0,21 0,33 0,43 0,59 0,77 0,96 1,61 2,07 

VA [m
3
h

-1
m

-2
] 0,64 1,02 1,32 1,82 2,38 2,98 4,99 6,39 

Enlarged uncertainty of measurement at k = 2: U=1,3% 
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Figure No. 2 Reference air permeability VL Figure No. 3 Reference air permeability VA 

 
 

Bratislava 21.12.2015 

 
Prepared by: Ing. Ján Remiar 
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Sub-protocol 
No. 810/20/0091/15 - 03 

1. Test 

1.1 Name 

Watertightness 

1.2 Test method 

EN 1027: 2001 Windows and doors. Watertightness. Test method 

 
2. Course of test 

2.1 Testing equipment and meters 

Testing equipment SZ-01/24 K. Schulten KS MSD DIGITAL 

Calibration certificates T - 1267/2014, T - 1268A/2014, T - 1268B/2014 

Meters ČF - 02/24 

Calibration certificates 0163/312.04/14 

2.2 Test conditions 

Air temperature 20 °C 

Relative air humidity 50 % 

 
2.3 Preparation of specimen 

Test sample was mounted in an additional frame that was supplied by customer. 

 
2.4 Involved personnel 

Michal Beleš 

 
3. Test results 

Water penetration time 

Marking of 
samples 

Pressure p [Pa] / Water penetration time t [min] 

0 50 100 150 200 250 300 450 600   

Sample 03 - - - - - - - - -   

 
 
 
 
 
 
 
 
 
 

Key 
 
 

 

 

 

 
hinge 

closure - stop 

water penetration - dropping 

water penetration - flowing 

Figure No.1 Position of closure elements and water penetration during the test 

Bratislava 21.12.2015 

Prepared by: Ing. Ján Remiar 



Annex No. 4 to the Test report No. 423.12/20/0092/15 LIGNOTESTING, a.s. 

LTI/10PROTSKU/NK 

 

 

Proposal for the classification 
Page 1 - 1 

 

Proposal for the classification 
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1. Product 
1.1 Name 

Product: Plastic French window double leaf with one turn and tilt leaf and one side- 

hung leaf, system Spectrum Prestige 86 mm 
 
 

1.2 Dimensions 

Overall dimension 

(width x height) 

 
 

(1500x2200) mm 

 

 

2. Classification standards 

EN 12208: 1999 Windows and doors. Watertightness. Classification 

EN 12210: 1999 Windows and doors. Resistance to wind load. Classification 

EN 12207: 1999 Windows and doors. Air permeability. Classification 

 

3. Values and classes of the product 

Characteristic Value and class 

Watertightness class 4 

Resistance to wind load class C3 

Air permeability class 9A 
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Picture No. 1 Frame - casement Picture No. 2 Casement - mullion 
Picture No. 3 Casement - mullion 

   

Frame Casement Mullion 

Reinforcement frame, casement Reinforcement mullion 
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